Conducted Output Power (802.11n_20 MHz -CH 11) 39Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.462000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

16.89 dBm/ 20 MHz

B

Freq/ Channel

ALIGH AUTO 02:38:01 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.462000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.462000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.12 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 11) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.462000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

16.85 dBm/ 20 MHz

—— Trig: Free Run

B

0%:38:18 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.462000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.462000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.16 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 100 of188




Conducted Output Power (802.11n_20 MHz -CH 11) 58.5Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.462000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

17.07 dBm/ 20 MHz

B

Freq/ Channel

ALIGH AUTO (02:38:36 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.462000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.462000000 GHz

#VBW 1 MHz
Power Spectral Density

-55.94 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 11) 65Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.462000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

17.05 dBm/ 20 MHz

—— Trig: Free Run

B

02:38:54 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.462000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.462000000 GHz

#VBW 1 MHz
Power Spectral Density

-55.96 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 101 of188




Conducted Output Power (802.11n_40 MHz-CH 1) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power,
50 &

EIEX

ALIGN AUTO 08:39:38 PM Mar 09, 2011

QO S |
Center Freq 2.422000000 GHz
Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

16.06 dBm/ 40 MHz

ww— Trig:Free Run

Freqi Channel

Center Freq: 2.422000000 GHz Radio Std: None

Avg|Hold: 10110

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

CF Step
8.000000 MHz
#VEBW 1 MHz
Power Spectral Density

-59.96 dBmsHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 23Mbps

Tl Agilent Spectrum Analyzer - Channel Power,
5
q 2.422000000 GHz

Input: RF
#IFGain:Low

-
Center Fre

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.17 dBm/ 40 MHz

ww— Trig:Free Run

EIEX

et Freqi Channel

08:39:58 PM Mar 09, 2011
Radio Std: None

Center Freq: 2.422000000 GHz
Avg|Hold: 10110

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

CF Step
8.000000 MHz
#VEBW 1 MHz
Power Spectral Density

-60.85 dBmisHz

STATUS

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Date of Issue:
March 28, 2010

Test Report No.
HCTR1103FR10-3

EUT Type:
WiIMAX Femto

FCC ID:
YULJFW600

Page 1 0 2 of 188




Conducted Output Power (802.11n_40 MHz -CH 1) 39Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.10 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:40: 17 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.422000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.92 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.74 dBm/ 40 MHz

—— Trig: Free Run

B

02:40:36 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.422000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.29 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 103 of188




Conducted Output Power (802.11n_40 MHz -CH 1) 78Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.64 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:40:54 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.422000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.38 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 104Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.57 dBm/ 40 MHz

—— Trig: Free Run

B

0%:41:11 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.422000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.45 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 104 of188




Conducted Output Power (802.11n_40 MHz -CH 1) 117Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.45 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:41:28 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.422000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.58 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 130Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

15.48 dBm/ 40 MHz

—— Trig: Free Run

B

02:41:46 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.422000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.54 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: -
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 105 of 188




Conducted Output Power (802.11n_40 MHz -CH 4) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.94 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:42:24 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.08 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 23Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.03 dBm/ 40 MHz

—— Trig: Free Run

B

02:42:47 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.99 dBmsHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 106 of188




Conducted Output Power (802.11n_40 MHz -CH 4) 39Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

14.94 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:43:22 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-61.08 dBmsHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.56 dBm/ 40 MHz

—— Trig: Free Run

B

02:43:45 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.46 dBmsHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 107 of188




Conducted Output Power (802.11n_40 MHz -CH 4) 78Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.53 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:44:13 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.49 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 104Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.51 dBm/ 40 MHz

—— Trig: Free Run

B

05:44:37 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.51 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 108 of 188




Conducted Output Power (802.11n_40 MHz -CH 4) 117Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.51 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:44:57 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.51 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 130Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

15.60 dBm/ 40 MHz

—— Trig: Free Run

B

02:45:15 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.42 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 109 of 188




Conducted Output Power (802.11n_40 MHz -CH 7) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.96 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:46:05 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.06 dBmsHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 23Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.04 dBm/ 40 MHz

—— Trig: Free Run

B

02:46:22 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.98 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 110 of188




Conducted Output Power (802.11n_40 MHz -CH 7) 39Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.03 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:46:40 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.99 dBmsHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.63 dBm/ 40 MHz

—— Trig: Free Run

B

02:46:58 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.39 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTRL103FR10-3 March 28, 2010 WiMAX Femto YULJFW600 Page 111 of 188




Conducted Output Power (802.11n_40 MHz -CH 7) 78Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.57 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 0:47:16 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.45 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 104Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.56 dBm/ 40 MHz

—— Trig: Free Run

B

02:47:33 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.47 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 112 of188




Conducted Output Power (802.11n_40 MHz -CH 7) 117Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.39 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 02:47:51 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.63 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 130Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

15.47 dBm/ 40 MHz

—— Trig: Free Run

B

02:48:08 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 20.50 dB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-60.55 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 113 of188




-Port0& 1

Conducted Output Power (802.11n_20 MHz -CH 1) 6.5Mbps

T Agilent Spectrum Analyzer - Channel Power,

I eETEE

EEX

ALIGN AUTO 09:21:54 PM Mar 09, 2011

e
Center Freq 2.412000000 GHz
Input: RF

()]
#IFGain:Low

Ref 20 dBm

Center 2.412 GHz
#Res BW 1 MHz

Channel Power

19.86 dBm/ 20 MHz

Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 12 dB

Radio 5td: Nene Freq/Channel

Avg|Hold:>10/10

Ext Gain: 2470 dB  Radio Device: BTS

CenterFreq
2.412000000 GHz

CF Step
4.000000 MHz
#VBW 1 MHz
Power Spectral Density

-53.15 dBm/Hz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 1) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power:

I eETEE

EEX

ALIGN AUTO 09:22;11 PM Mar 09, 2011

e
Center Freq 2.412000000 GHz
Input: RF

()]
#IFGain:Low

Ref 20 dBm

Center 2.412 GHz
#Res BW 1 MHz

Channel Power

19.67 dBm/ 20 MHz

Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 12 dB

Radio Std: None Freq/Channel

Avg|Hold:>10/10

Ext Gain: 2470 dB  Radio Device: BTS

CenterFreq
2.412000000 GHz

CF Step
4.000000 MHz
#VBW 1 MHz
Power Spectral Density

-53.34 dBm/Hz

STATUS

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Date of Issue: EUT Type:

March 28, 2010

Test Report No.
HCTR1103FR10-3

WiIMAX Femto

FCC ID:
YULJFW600

Page 11 4 of188




Conducted Output Power (802.11n_20 MHz -CH 1) 19.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:22:29 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

19.59 dBm/ 20 MHz -53.42 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 1) 26Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTO  [09:22:48 PM Mar 09, 2011

Center Freq 2.412000000 GHz Center Fraq: 2.412000000 GHz Radio Std: None Freqf Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.18 dBm/ 20 MHz -52.83 dBmisHz

STATUS

HCT PT.15.247

HeT praS247 FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: -
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Conducted Output Power (802.11n_20 MHz -CH 1) 39Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:23:08 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.18 dBm/ 20 MHz -52.83 dBmisHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 1) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power 9[=]/E3]

e e e i ALIGNAUTO [09:23:27 PM Mar 09, 2011

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Freq/Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.07 dBm/ 20 MHz -52.94 dBmiHz

STATUS

HCT PT.15.247

HeT pras.2ar FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFweoo | Page 116 of188




Conducted Output Power (802.11n_20 MHz -CH 1) 58.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:23:45 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.24 dBm/ 20 MHz 52.77 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 1) 65Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTO  [09:24:04 PM Mar 09, 2011

Center Freq 2.412000000 GHz Center Fraq: 2.412000000 GHz Radio Std: None Freqf Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.412000000 GHz

Center 2.412 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.24 dBm/ 20 MHz 52.77 dBmiHz

STATUS

HCT PT.15.247

HeT praS247 FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:

HCTRI103FR10-3 March 28, 2010 WiMAX Femto YULIFW600 Page 117 of188




Conducted Output Power (802.11n_20 MHz -CH 6) 6.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:24:39 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.02 dBm/ 20 MHz -52.99 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 6) 13Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTO  [09:24:58 PM Mar 09, 2011

Center Freq 2.437000000 GHz Center Fraq: 2.437000000 GHz Radio Std: None Freqf Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

19.85 dBm/ 20 MHz -53.16 dBmsHz

STATUS

HCT PT.15.247

HeT praS247 FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:

HCTRI103FR10-3 March 28, 2010 WiMAX Femto YULIFW600 Page 118 of188




Conducted Output Power (802.11n_20 MHz -CH 6) 19.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:25:15 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

19.74 dBm/ 20 MHz -53.27 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 6) 26Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTO  [09:25:34 PM Mar 09, 2011

Center Freq 2.437000000 GHz Center Fraq: 2.437000000 GHz Radio Std: None Freqf Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.40 dBm/ 20 MHz -52.61 dBmiHz

STATUS

HCT PT.15.247

HeT pras.2ar FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11n_20 MHz -CH 6) 39Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:25:51 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.37 dBm/ 20 MHz -52.64 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 6) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power 9[=]/E3]

e e e i ALIGNAUTO [09:26:08 PM Mar 09, 2011

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Freq/Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.23 dBm/ 20 MHz -52.78 dBmiHz

STATUS

HCT PT.15.247

HeT praS247 FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTRI103FR10-3 March 28, 2010 WiMAX Femto YULIFW600 Page 120 of188




Conducted Output Power (802.11n_20 MHz -CH 6) 58.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:26:29 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.50 dBm/ 20 MHz -52.51 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 6) 65Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTD  [09:26:46 PM Mar 09, 2011

Center Freq 2.437000000 GHz Center Fraq: 2.437000000 GHz Radio Std: None Freqf Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.47 dBm/ 20 MHz -52.55 dBmiHz

STATUS

HCT PT.15.247

HeT pras.2ar FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: .
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Conducted Output Power (802.11n_20 MHz -CH 11) 6.5Mbps

T Agilent Spectrum Analyzer - Channel Power

T
Center Freq 2.462000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

20.29 dBm/ 20 MHz

IMSG

FEX

ALIGN AUTO 09:27:16 PM Mar 09, 2011

Freq/ Channel

Center Freq: 2.462000000 GHz Radie Std: Mene

Trig: Free Run Avg|Hold:>10/10

#Atten: 12 dB Ext Gain: 2470 dB  Radio Device: BTS

CenterFreq
2.462000000 GHz

#VBW 1 MHz
Power Spectral Density

52.72 dBm/Hz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 11) 13Mbps

T Agilent Spectrum Analyzer - Channel Power

T
Center Freq 2.462000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.462 GHz
#Res BW 1 MHz

Channel Power

20.15 dBm/ 20 MHz

IMSG

FEX

09:27:33 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nene

ALIGN AUTO

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold:>10/10

#Atten: 12 dB Ext Gain: 2470 dB  Radio Device: BTS

CenterFreq
2.462000000 GHz

#VBW 1 MHz
Power Spectral Density

-52.86 dBm/Hz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: o .
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 122 of188




Conducted Output Power (802.11n_20 MHz -CH 11) 19.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:27:52 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.00 dBm/ 20 MHz -53.01 dBmisHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 11) 26Mbps

Tl Agilent Spectrum Analyzer - Channel Power 9[=]/E3]

e e e i ALIGNAUTO [09:28:10 PM Mar 09, 2011

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Freq/Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.73 dBm/ 20 MHz -52.28 dBmiHz

STATUS

HCT PT.15.247

HeT P as 24t FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: 5 <
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Conducted Output Power (802.11n_20 MHz -CH 11) 39Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:29:27 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.72 dBm/ 20 MHz -52.29 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 11) 52Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTO  [09:28:44 PM Mar 09, 2011

Center Freq 2.462000000 GHz Center Fraq: 2.462000000 GHz Radio Std: None Freqf Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.53 dBm/ 20 MHz -52.48 dBmiHz

STATUS

HCT PT.15.247

HeT praS247 FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: .
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Conducted Output Power (802.11n_20 MHz -CH 11) 58.5Mbps
B

Tl Agilent Spectrum Analyzer - Channel Power
ALIGNAUTO  |09:20:00 PM Mar 09, 2011
Freq/ Channel

e e e i
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: Nene
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.77 dBm/ 20 MHz -52.24 dBmiHz

STATUS

Conducted Output Power (802.11n_20 MHz -CH 11) 65Mbps

Tl Agilent Spectrum Analyzer - Channel Power 9[=]/E3]

e e e i ALIGNAUTO [09:29:18 PM Mar 09, 2011

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Freq/Channel
—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.462000000 GHz

Center 2.462 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

20.75 dBm/ 20 MHz -52.26 dBmiHz

STATUS

HCT PT.15.247

HeT P as 24t FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: o =
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 125 of188




Conducted Output Power (802.11n_40 MHz-CH 1) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power,
50 &

EIEX

ALIGN AUTO 09:30:06 PM Mar 09, 2011

- T | e e e et e
Center Freq 2.422000000 GHz

Input: RF

e
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

19.66 dBm/ 40 MHz

Freqi Channel

Center Freq: 2.422000000 GHz Radio Std: None

Trig: Free Run Avg|Hold:>10/10

#Atten: 12 dB Ext Gain: 24.70 dB  Radio Device: BTS

CenterFreq
2.422000000 GHz

CF Step
8.000000 MHz
#VEBW 1 MHz
Power Spectral Density

-56.36 dBmsHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 23Mbps

Tl Agilent Spectrum Analyzer - Channel Power,
50 &

s |
q 2.422000000 GHz

Input: RF

-
Center Fre

e
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

19.56 dBm/ 40 MHz

EIEX

et Freqi Channel

09:30:47 PM Mar 09, 2011
Radio Std: None

Center Freq: 2.422000000 GHz
Trig: Free Run Avg|Hold:>10/10

#Atten: 12 dB Ext Gain: 24.70 dB  Radio Device: BTS

CenterFreq
2.422000000 GHz

CF Step
8.000000 MHz
#VEBW 1 MHz
Power Spectral Density

-56.46 dBmsHz

STATUS

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Date of Issue:
March 28, 2010

Test Report No.
HCTR1103FR10-3

EUT Type:
WiIMAX Femto

FCC ID:
YULJFW600

Page 1 2 6 of 188




Tl Agilent Spectrum Analyzer - Channel Power

 EEEEETEREEE i
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: Nene

Conducted Output Power (802.11n_40 MHz -CH 1) 39Mbps
B

ALIGNAUTO  |09:32:31 PM Mar 09, 2011
Freq/ Channel

—— Trig:Free Run Avg|Hold:>10/10

Input: RF G
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.422000000 GHz

Center 2.422 GHz

Res BW 1 MHz #VBW 1 MHz

Channel Power Power Spectral Density

19.52 dBm/ 40 MHz -56.50 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 52Mbps

T Agilent Spectrum Analyzer - Channel Power, CEX

T i ALIGNAUTO  [09:34:45 PM Mar 09, 2011

Center Freq 2.422000000 GHz Center Fraq: 2.422000000 GHz Radio Std: None Freqf Channel
Trig: Free Run Avg|Hold: 1010

Input: RF ==
#IFGain:Low #Atten: 12 dB Ext Gain: 24.70 dEB  Radio Device: BTS

Ref 20 dBm

CenterFreq
2.422000000 GHz

Center 2.422 GHz
#Res BW 1 MHz #/BW 1 MHz

Channel Power Power Spectral Density

19.74 dBm/ 40 MHz -56.29 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 127 of188




Conducted Output Power (802.11n_40 MHz -CH 1) 78Mbps

T Agilent Spectrum Analyzer - Channel Power

[ EESTEE

FEX

ALIGN AUTO 09:35:03 PM Mar 09, 2011

e |
Center Freq 2.422000000 GHz
Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

19.80 dBm/ 40 MHz

IMSG

—»— Ttig: Free Run

Freq/ Channel

Center Freq: 2.422000000 GHz
Avg|Hold: 10110
Ext Gain: -24.70 dB

Radio Std: Nene

#Atten: 12 dB Radio Device: BTS

CenterFreq
2.422000000 GHz

#VBW 1 MHz

Power Spectral Density

-56.22 dBm/Hz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 104Mbps

Tl Agilent Spectrum Analyzer - Channel Power

- eETER

B

ALIGH AUTO 09;35:21 PM Mar 09, 2011

i |
Center Freq 2.422000000 GHz
Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

19.56 dBm/ 40 MHz

—— Trig: Free Run

Center Freq: 2.422000000 GHz Freq/Channel

Avg|Hold: 1010
Ext Gain: -24.70 dB

Radio Std: Nohe

#Atten: 12 dB Radio Device: BTS

CenterFreq
2.422000000 GHz

#VBW 1 MHz

Power Spectral Density

-56.46 dBmiHz

STATUS

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1103FR10-3

Date of Issue:
March 28, 2010

EUT Type:

WiIMAX Femto

FCC ID:
YULJFW600

Page 1 2 8 of 188




Conducted Output Power (802.11n_40 MHz -CH 1) 117Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

19.51 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09;35:38 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.422000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.51 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 1) 130Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.422000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.422 GHz
#Res BW 1 MHz

Channel Power

19.41 dBm/ 40 MHz

—— Trig: Free Run

B

09:35:55 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.422000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.422000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.61 dBmsHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
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Conducted Output Power (802.11n_40 MHz -CH 4) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.70 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:36:47 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.32 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 23Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.59 dBm/ 40 MHz

—— Trig: Free Run

B

09:37:06 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.43 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
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Conducted Output Power (802.11n_40 MHz -CH 4) 39Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.49 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:37:26 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.53 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.63 dBm/ 40 MHz

—— Trig: Free Run

B

09:37:43 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.39 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTR1103FR10-3 March 28, 2010 WIMAX Femto YULJFW600 Page 131 of188




Conducted Output Power (802.11n_40 MHz -CH 4) 78Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.71 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:37:59 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.31 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 104Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.45 dBm/ 40 MHz

—— Trig: Free Run

B

09:38:17 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.57 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
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Conducted Output Power (802.11n_40 MHz -CH 4) 117Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.40 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:38:34 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.437000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.63 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 4) 130Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.437000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

19.28 dBm/ 40 MHz

—— Trig: Free Run

B

09:38:51 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.437000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.437000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.74 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
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Conducted Output Power (802.11n_40 MHz -CH 7) 13Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.58 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09;39:28 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.44 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 23Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.45 dBm/ 40 MHz

—— Trig: Free Run

B

09:39:44 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.57 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
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Conducted Output Power (802.11n_40 MHz -CH 7) 39Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.44 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:40:01 P Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.58 dBmisHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 52Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.53 dBm/ 40 MHz

—— Trig: Free Run

B

09:40:18 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.49 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
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Conducted Output Power (802.11n_40 MHz -CH 7) 78Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.53 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:40:35 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.49 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 104Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.39 dBm/ 40 MHz

—— Trig: Free Run

B

09:40:52 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.63 dBmisHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
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Conducted Output Power (802.11n_40 MHz -CH 7) 117Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.43 dBm/ 40 MHz

B

Freq/ Channel

ALIGH AUTO 09:41:09 PM Mar 09, 2011

—— Trig: Free Run

Center Freq: 2.4562000000 GHz Radio Std: Nene

Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.59 dBmiHz

STATUS

Conducted Output Power (802.11n_40 MHz -CH 7) 130Mbps

Tl Agilent Spectrum Analyzer - Channel Power

ST e
Center Freq 2.452000000 GHz

Input: RF
#IFGain:Low

Ref 20 dBm

Center 2.452 GHz
#Res BW 1 MHz

Channel Power

19.30 dBm/ 40 MHz

—— Trig: Free Run

B

09:41:26 PM Mar 09, 2011
Freq/ Channel

Radio Std: Nohe

ALIGH AUTO

Center Freq: 2.4562000000 GHz
Avg|Hold: 1010

Ext Gain: 24.70 dEB  Radio Device: BTS

#Atten: 12 dB

CenterFreq
2.452000000 GHz

#VBW 1 MHz
Power Spectral Density

-56.72 dBmiHz

STATUS

HCT PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
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7.3 POWER SPECTRAL DENSITY (802.11b/g/n)

Test Requirements and limit, 815.247(e)

The peak power density is measured with a spectrum analyzer connected to the antenna terminal

while the EUT is operating in transmission mode at the appropriate frequencies.

Minimum Standard — The transmitter power density average over 1-second interval shall not

be greater than 8dBm in any 3kHz BW.

m] TEST CONFIGURATION

Coax cable

EUT Spectrum Analyzer

m] TEST PROCEDURE

The spectrum analyzer is set to :
1. Span = 300 kHz

2. RBW = 3 kHz (7dB/div)

3. VBW =3 kHz

4. Sweep = 100 sec

5. Detector Mode = Peak

m] TEST RESULTS

- Port1
Conducted Power Density Measurements

Test Result
Frequency (MHz) | Channel No. | Mode Power Density (dBm) Pass/Fail
2412 1 -14.358 Pass
2437 6 802.11b -12.854 Pass
2462 11 -13.371 Pass
2412 -18.321 Pass
2437 6 802.119g -18.474 Pass
2462 11 -18.017 Pass
2412 -17.275 Pass
802.11n
2437 6 -19.027 Pass
(20 MH2z)
2462 11 -17.817 Pass
2422 -22.361 Pass
802.11n
2437 -22.636 Pass
(40 MHz)
2452 -24.611 Pass

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Date of Issue: EUT Type:
March 28, 2010 WiIMAX Femto

Test Report No.
HCTR1103FR10-3

FCC ID:
YULJFW600

Page 1 3 8 of 188




-Port0&1

Conducted Power Density Measurements

Test Result
Frequency (MHz) | Channel No. | Mode Power Density (dBm) Pass/Eail
2412 -13.385 Pass
802.11n
2437 6 -12.835 Pass
(20 MH2)
2462 11 -11.450 Pass
2422 -18.553 Pass
802.11n
2437 -17.857 Pass
(40 MH2)
2452 -18.715 Pass
?g;TP;Elsozsz FCC CERTIFICATION REPORT www.hct.co.kr
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m RESULT PLOTS

-Port1

Power Spectral Density (802.11b-CH 1)

T Agilent Spectrum Analyzer - Swept SA
50 %@

ol |
Center Freq 2.410820000 GHz
PNO: Far
IFGain:Low

Input: RF

Ref 16.50 dBm

Center 2.4108200 GHz

ALIGN AUTO 09:59;37 PM Mar 10, 2011

#VBW 3.0 kHz

—— Trig: Free Run
#Atten: 6 dB

Avg Type: Log-Pwr
Avg|Hoeld: 111
Ext Gain: -20.50 dB

Mkr1 2.410 817 6 GHz
-14.358 dBm

Span 300.0 kHz
#Sweep 100 s (1001 pts)

STATUS

&

Frequency

Power Spectral Density (802.11b-CH 6)

T Agilent Spectrum Analyzer - Swept SA
50 %@

T
Center Freq 2.434910000 GHz .

PNO: Far —»— T1rig: Free Run
IFGain:Low

Input: RF

Ref 16.50 dBm

Center 2.4349100 GHz

ALIGN AUTO 10:02:23 PM Mar 10, 2011

#VBW 3.0 kHz

Avg Type: Log-Pwr
Avg|Hoeld: 111
Ext Gain: -20.50 dB
Mkr1 2.434 908 5 GHz
-12.854 dBm

Span 300.0 kHz
#Sweep 100 s (1001 pts)

STATUS

EEX

Frequency

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1103FR10-3

Date of Issue:
March 28, 2010

EUT Type:

WiIMAX Femto

FCC ID:
YULJFW600
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Power Spectral Density (802.11b-CH 11)
B

T Agilent Spectrum Analyzer - Swept SA

e e e : ALIGN AUTD 05! o

Center Freq 2.460819000 GHz . Avg Type: Log-Pwr quency
PNO: Far —»— Trig:Free Run Avg|[Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.460 816 9 GHz
-13.371 dBm

Input: RF

Ref 16.50 dBm

Center 2.4608190 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11g-CH 1)

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 0: s

Center Freq 2.418578700 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.418 578 7 GHz
-18.321 dBm

Ref 16.50 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4185787 GHz

HCT PT.15.247

HeT pras.2ar FCC CERTIFICATION REPORT www.hct.co.kr
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Power Spectral Density (802.11g-CH 6)
B

T Agilent Spectrum Analyzer - Swept SA

TR e ; ALIGNAUTO 11 GRS

Center Freq 2.430185000 GHz . Avg Type: Log-Pwr
PNO: Far —»— Trig:Free Run Avg|[Hold: 111
IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.430 079 1 GHz
-18.474 dBm

Input: RF

Ref 16.50 dBm

Center 2.4301850 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11g-CH11)

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 14 s

Center Freq 2.461683000 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.461 684 5 GHz
-18.017 dBm

Ref 16.50 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4616830 GHz

HCT PT.15.247

HeT P as 24t FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID: .
HCTRL103FR10-3 March 28, 2010 WiMAX Femto YULJFW600 Page 14 2 of 188




Power Spectral Density (802.11n-CH 1) — 20 MHz
B

T Agilent Spectrum Analyzer - Swept SA

TR e ; ALIGNAUTO 17 GRS

Center Freq 2.419044500 GHz . Avg Type: Log-Pwr
PNO: Far —»— Trig:Free Run Avg|[Hold: 111
IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.419 045 7 GHz
-17.275 dBm

Input: RF

Ref 16.50 dBm

Center 2.4190445 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11n-CH 6) — 20 MHz

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 21; s

Center Freq 2.430679500 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.430 679 5 GHz
-19.027 dBm

Ref 16.50 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4306795 GHz

HCT PT.15.247

HeT P as 24t FCC CERTIFICATION REPORT www.hct.co.kr
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Power Spectral Density (802.11n-CH11) — 20 MHz
B

T Agilent Spectrum Analyzer - Swept SA

TR ; ALIGNAUTO 24 GRS

Center Freq 2.459875500 GHz . Avg Type: Log-Pwr
PNO: Far —»— Trig:Free Run Avg|[Hold: 111
IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.459 874 9 GHz
-17.817 dBm

Input: RF

Ref 16.50 dBm

Center 2.4598755 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11n-CH 1) — 40 MHz

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 31 s

Center Freq 2.426016000 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.426 049 3 GHz
-22.361 dBm

Ref 16.50 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4260160 GHz

HCT PT.15.247
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Power Spectral Density (802.11n-CH 4) — 40 MHz
B

T Agilent Spectrum Analyzer - Swept SA

e e e : ALIGN AUTD 34 o

Center Freq 2.432016000 GHz . Avg Type: Log-Pwr quency
PNO: Far —»— Trig:Free Run Avg|[Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.431 906 5 GHz
-22.636 dBm

Input: RF

Ref 16.50 dBm

Center 2.4320160 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11n-CH 7) — 40 MHz

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 40; s

Center Freq 2.462956000 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -20.50 dB

Mkr1 2.462 956 0 GHz
-24.611 dBm

Ref 16.50 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4629560 GHz

HCT PT.15.247
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T Agilent Spectrum Analyzer - Swept SA
QO s 0 e e
Center Freq 2.409856000 GHz

Input: RF

-Port0& 1

Power Spectral Density (802.11n-CH 1) — 20 MHz

Center 2.4098560 GHz
#Res BW 3.0 kHz

PNO: Far -

IFGain:Low #Atten: 6 dB Ext Gain: -24.70 dB

Mkr1 2.409 942 4 GHz
-13.385 dBm

£

ALIGN AUTO!
Frequency

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 111

#VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

T Agilent Spectrum Analyzer - Swept SA

QO e 0

S ]
Marker 1 2.434941100000 GHz Avg Type: Log-Pwr

PNO: Far -

Input: RF
IFGain:Low #Atten: 6 dB Ext Gain: -24.70 dB

Center 2.4348760 GHz
#Res BW 3.0 kHz

£

Peak Search

Trig: Free Run Avg|Hold: 111
Mkr1 2.434 941 1 GHz NextPeak
-12.835 dBm —

Next Right
 EEs————— |

Next Left

Span 300.0 kHz
#VBW 3.0 kHz #Sweep 100 s (1001 pts)

HCT PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
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Power Spectral Density (802.11n-CH11) — 20 MHz
B

T Agilent Spectrum Analyzer - Swept SA

e soose e e | ; ALIGH AUTO 16 £
Center Freq 2.459678500 GHz _ Avg Type: Log-Pwr fEaUenty,
PNO: Far —»— Trig:Free Run Avgl[Hold: 111
IFGain:Low #Atten: 6 dB Ext Gain: -24.70 dB
Mkr1 2.459 678 5 GHz
-11.450 dBm

Input: RF

Ref 20.70 dBm

Center 2.4596785 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11n-CH 1) — 40 MHz

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 23: s

Center Freq 2.431310500 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -24.70 dB

Mkr1 2.431 335 7 GHz
-18.553 dBm

Ref 20.70 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4313105 GHz

HCT PT.15.247
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Power Spectral Density (802.11n-CH 4) — 40 MHz
B

T Agilent Spectrum Analyzer - Swept SA

TR ; ALIGNAUTO 26! GRS

Center Freq 2.424768000 GHz . Avg Type: Log-Pwr
PNO: Far —»— Trig:Free Run Avgl[Hold: 111
IFGain:Low #Atten: 6 dB Ext Gain: -24.70 dB

Mkr1 2.424 765 0 GHz
-17.857 dBm

Input: RF

Ref 20.70 dBm

Center 2.4247680 GHz Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Power Spectral Density (802.11n-CH 7) — 40 MHz

T Agilent Spectrum Analyzer - Swept SA E]

T e I ALIGH AT 20 s

Center Freq 2.436632500 GHz . Avg Type: Log-Pwr quency
Input: RF PNO: Far —»— Trig:Free Run Avg|Hold: 111

IFGain:Low #Atten: 6 dB Ext Gain: -24.70 dB

Mkr1 2.436 632 8 GHz
-18.715 dBm

Ref 20.70 dBm

Span 300.0 kHz
#Res BW 3.0 kHz #VBW 3.0 kHz #Sweep 100 s (1001 pts)

STATUS

Center 2.4366325 GHz

HCT PT.15.247
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7.4 OUT OF BAND EMISSIONS AT THE BAND EDGE/ CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, 815.247(d)
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional

radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20dB below that in the 100 kHz bandwidth within the band that contains the highest level of
the desired power, based on either an RF conducted or a radiated measurement. Attenuation

below the general limits specified in §15.209(a) is not required. In addition, radiated emissions

which fall in the restricted bands, as defined in§ 15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

m] TEST CONFIGURATION

EUT

Spectrum Analyzer

Coax cable

m] TEST PROCEDURE
The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.
Detector Mode is set to a peak detector Mode.

Measurements are made over the 30 MHz to 26 GHz range with the transmitter set to the lowest,

middle, and highest channels.
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m RESULT PLOTS

-Port 1l
BandEdge (802.11b-CH1)

T Agilent Spectrum Analyzer - Swept SA E]
{ S e ; ALIGH AUTO 125 F
Center Freq 2.400000000 GHz _ Avg Type: Log-Pwr DY
Trig: Free Run Avg|Hold: 300/300

Input: RF PNO: Fast —*—
IFGain:Low #Atten: 12 dB Ext Gain: -20.50 dB

AMEKr1 13.88 MHz
41.344 dB

Ref 20.70 dBm

Span 40.00 MHz
#VBW 100 kHz Sweep 4.87 ms (1001 pts)

STATUS

T Agilent Spectrum Analyzer - Swept SA E]
! [EEESo R : F
Center Freq 2.483500000 GHz _ Avg Type: Log-Pwr DY
Trig: Free Run Avg|Hold: 300/300

Input: RF PNO: Fast —*—
IFGain:Low #Atten: 12 dB Ext Gain: -20.50 dB

AMKr1 -38.88 MHz

Ref 20.70 dBm 58.336 dB

Span 40.00 MHz
#VBW 100 kHz Sweep 4.87 ms (1001 pts)

STATUS
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